s=amranas. FCC RF Test Report Report No. : FG462605B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 878.08346 MHz -53.70 dBm -40.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.40680 MHz -54,07 dBm -41,07 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.62906 GHz -54.10 dBm -41.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.77556 GHz -54.26 dBm -41.26 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.94322 GHz -52,83 dBm -39,83 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,51337 GHz -52.86 dBm -30,86 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83092 GHz -48.40 dBm -35.40 dB 3.000 GHz 9.000 GHz 1.000 MHz 7.00592 GHz -48.62 dBm -35.62 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58155 GHz -47.90 dBm -34.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65104 GHz -47.95 dBm -34.95 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55005 GHz -42,48 dBm -29.48 db 13.000 GHz 19,500 GHz 1.000 MHz 15.83153 GHz -42.53 dBm -29.53 dB&
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30,000 MHz 1,000 GHz 1,000 MHz 940,13243 MHz -53.79 dBm -40.79 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.79403 GHz -54.22 dBm -41.22 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.63480 GHz -52,89 dBm -39.89 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.92542 GHz -48.64 dBm -35.64 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.66254 GHz -47.,99 dBém -34.99 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60790 GHz -42,35 dBm -29.35 d&
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LTE Band 25/ 3MHz
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30.000 MHz 1.000 GHz 1.000 MHz 957.09885 MHz -53.70 dBm -40.70 dB 30,000 MHz 1,000 GHz 1.000 MHz 893.11084 MHz -53.93 dBm -40.93 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -53.99 dBm -40.99 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.55853 GHz -54.22 dBm -41.22 d
1,925 GHz 3,000 GHz 1.000 MHz 2.97904 GHz -52,71 dBm -39,71 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.63802 GHz -52,57 dBm -39.87 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93192 GHz -48.51 dbm -35.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 7.01392 GHz -48.57 dBm -35.57 db
9.000 GHz 13.000 GHz 1.000 MHz 10.66804 GHz -48.03 dBm -35.03 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64954 GHz -48,02 dBm -35.02 d&
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30.000 MHz 1,000 GHz 1.000 MHz 924,13543 MHz -53,96 dBm -40.96 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.64543 GHz -54.16 dBm -41.16 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,51086 GHz -52.88 dém -39.98 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.92992 GHz -48.51 dBm -35.51 dB
9.000 GHz 13,000 GHz 1.000 MHz 1060655 GHz -47.85 dBém -34.85 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -42,39 dBém -29.39 d&
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LTE Band 25/ 5MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 916.37931 MHz -53,73 dBm -40.73 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -53.80 dBm -40.80 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82384 GHz -54.25 dBm -41.25 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.68111 GHz -54.16 dBm -41.16 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.51301 GHz -52,91 dBm -39,01 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.52304 GHz -52.35 dBm -39.85 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50042 GHz -48.36 dbm -35.36 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93942 GHz -48.43 dBm -35.43 db
9.000 GHz 13.000 GHz 1.000 MHz 10.65954 GHz -47.91 dBm -34.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61405 GHz -47.,80 dBm -34.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86003 GHz -42,35 dBm -29,35 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83803 GHz -42 .46 dBm -20,46 dB
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30.000 MHz 1,000 GHz 1.000 MHz 947,88956 MHz -54,01 dBm -41.01 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.78858 GHz -54.12 dBm -41.12 d8
1,925 GHz 3.000 GHz 1.000 MHz 2.51158 GHz -52.64 dém -39.64 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.89743 GHz -48.52 dim -35.52 dB
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LTE Band 25/ 10MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 920.25737 MHz -53.88 dBm -40.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 939.64768 MHz -53.95 dBm -40.95 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.12 dBm -41.12 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.59379 GHz -54.17 dBm -41.17 dB
1,925 GHz 3,000 GHz 1.000 MHz 1.93521 GHz -52,84 dBm -39,84 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.62549 GHz -52.45 dBm -39.45 dB
3.000 GHz 5.000 GHz 1.000 MHz 7.00242 GHz -48.51 dbm -35.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99492 GHz -48.23 dBm -35.23 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59105 GHz -47.91 dBm -34.91 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.57005 GHz -47.92 dBm -34.82 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.80253 GHz -42.51 dBm -29.51 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86353 GHz -42.45 dBm -20,45 dB
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30.000 MHz 1,000 GHz 1.000 MHz 971,15692 MHz -53,97 dBm -40.97 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.72190 GHz -54.18 dBm -41.18 dB
1,925 GHz 3.000 GHz 1.000 MHz 1,98751 GHz -52,92 dém -39.92 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92342 GHz -48.53 dBm -35.53 dB
9.000 GHz 13,000 GHz 1.000 MHz 10,59055 GHz -47.80 dBm -34.80 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86853 GHz -42.27 dém -29.27 d&
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LTE Band 25/ 15MHz
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30.000 MHz 1.000 GHz 1.000 MHz 914.52504 MHz -53.94 dBm -40.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 864.99500 MHz -54,02 dBm -41.02 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.06 dBm -41.06 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.76885 GHz -53.85 dBm -40.85 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.63767 GHz -52,84 dBm -39,84 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.50011 GHz -52.,30 dBm -39.80 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93892 GHz -48.62 dbm -35.62 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.94142 GHz -48.62 dBm -35.62 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63305 GHz -47.83 dBm -34.83 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62055 GHz -48,02 dBm -35.02 d&
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -42.21 dBm -29.21 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.86403 GHz -42.44 dBm -29.44 dB
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30.000 MHz 1,000 GHz 1.000 MHz 960,00750 MHz -53,74 dBm -40.74 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,82048 GHz -53.08 dém -40.98 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.96543 GHz -52.79 dém -39.79 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.96592 GHz -48.56 dBm -35.56 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061305 GHz -47.84 dBm -34.84 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.81203 GHz -42.41 dBm -29.41 d&
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LTE Band 25/ 20MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.18741 MHz -53.67 dBm -40.67 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.03488 MHz -54,04 dBm -41.04 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83895 GHz -54.08 dBm -41.08 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.79781 GHz -54.11 dBm -41.11 dB
1,925 GHz 3,000 GHz 1.000 MHz 1.94300 GHz -52,92 dBm -39,92 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.06758 GHz -52,70 dBm -39.70 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52842 GHz -48.51 dbm -35.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96042 GHz -48.51 dBm -35.51 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.59305 GHz -47.87 dBm -34.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60405 GHz -48,02 dBm -35.02 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.82103 GHz -42.51 dBm -29.51 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.84753 GHz -42.43 dBm -20,43 d&
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30.000 MHz 1,000 GHz 1.000 MHz 978,42929 MHz -53,88 dBm -40.99 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,59379 GHz -53.08 dém -40.98 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,95146 GHz -52,98 dBém -39.98 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.92092 GHz -48.58 dBm -35.58 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059255 GHz -47.81 dBém -34.81 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.84703 GHz -42.43 dBm -29.43 d&
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Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0026
40 Normal Voltage 0.0029
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0024

PASS
-10 Normal Voltage 0.0033
-20 Normal Voltage 0.0026
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0027

Note:
1. Normal Voltage = 3.85 V. ; Minimum Voltage= 3.6 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
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26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)
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LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM
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ML f 836.7266 MHz 16.63 dam nd8 down 1.2923 MHz ML 35,5023 MHz 16.90 dam nd8 down 13091 MHz
T1 1 935.8483 MHz -9.34 dBm nd8 26.00 dB T1 L £35.6538 MHz -9.12 dBm nd8 26,00 d8
T2 1 837.1406 MHz -9.52 dBm Q factor 647.5 T2 1 837.1629 MHz -9.22 dBm Q factor 639.1
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Middle Channel /

3MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.86 dBm)| MI[1] 17.02 dBm
[ 835.23530 MHz L 835.31920 MHZ,
20 20 d8
P P B 26.00 dB e SR _ndB o 26.00 dB
04 / Bui - 3.062900000 MHz| 104 [ g™ N e 3.092900000 MHz
x ] Q factor \ 272.7 1 i Q factor | 2701
0 dem . A 0 dam pa \
Ty °F By \
-10 dBm P 7 T I~ -10 dBm: "
<pouBm— MRS 20 AR e S
-30 dbm -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17.86 dam nd8 down 2.0629 MHz ML L 835,310 MHz 17.02 dam nd8 down 2.0029 WHZ
T1 1 -6.08 dBm nd8 26.00 dB T1 L £34,9476 MHz -8.65 dBm nd8 26,00 d8
T2 1 838.0465 MHz -8.26 dBm Q factor 272.7 T2 1 B3B.0405 MHz -9.20 dBm Q factor 270.1
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ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.58 dBm) ™M1[1] 16.20 dBm)
836.19000 MHz o 835.80100 MHZ,
= . ndp. 26.00 dB @ nd 26.00 dB
o4 P AR g WA, 5.045000000 MHZ, 04 A B JV\_.ww—'\' 5.045000000 MHZ|
T Q factor 165.7 ’[ Q factor \ 165.7
od ! 0 di
/) f
10 d - -10 di —
rd /
20d = 20d .
-~ el VT fmn o ad
g R e i N
-30 EEE! 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 836.19 MHz 16.58 dBm nd@ down 5.045 MHz M1 1 B35.B01 MHz 16.20 dBm nd@ down 5.045 MHZ
T 1 833.973 MHz nd8 26.00 dB TL L £34.032 MHz n 26,00 d8
T2 1 839.017 MHz Q factor 165.7 T2 1 B39.077 MHz -9.60 dBm Q factor 168.7
L J wa L JU J L]

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.64 dbm)| MI[1] 1624 dBm
M1 840.0360 MHZ 899.6970 MHz
20 20
SNSRI PR T N 26.00 dB o nde 26.00 dB
04 - T ~ b A 10.090000000 MHZ| 104 [ T AT A e 9.970000000 MHZ|
] Q factor 83.3 Q factor | 84.2
L |
o - 0 T
-10 7( -10 df 7 —~
/' A / Y
204 = = 20 d —
D AN P e - Mo
-30 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 840.036 MHz 17.64 dBm ndB_down 10,09 MHZ ML 30,507 MHz 16.24 dBm ndB_down 9,97 MHZ
TL 1 831.385 MHz -8.66 dBm nd8 26.00 dB TL L B31.525 MHz -9.90 dBm nd8 26.00 dB
T2 1 841.475 MHz -8.82 dBm Q factor 83.3 T2 1 B41.495 MHz -9.73 dBm Q factor 84.2
L U J wa L JU J L]
Spectrum pectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.23 dBm)| MI[1] 15.98 dBm
e 832.1540 MHz 891.9750 MHz
20 20
o ' nd 26.00 dB X, ndB 26.00 dB
- P A et ,,/’\-\J\B,;;—\f\,,w-v«\\._‘ 14,476000000 MHz 104 S P Ny s e B A 14.895000000 MHZ
T Q fac \ 57.5) i Q factor 55.9
| I
od od - L
] .
10 df - -10 o 7 Y
r
204 L \ . 204l / i
20 GBm— v T 20d y; N A
e [ FavAWS L - Wi A
-30 30 .
40 d -40 de
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 90.0 MHz CF 836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832.154 MHz 16.23 dam nd8 down 14.476 NMHz ML L E31.075 MHz 15.98 dBm ndB_down 14,895 MHZ
TL 1 829.397 MHz -10.44 dBm nd8 26.00 dB TL L 28,568 MHz -9.97 dBm 26.00 dB
T2 1 843.873 MHz -10.08 dém Q factor 57.5 T2 1 B43.783 MHz -9.83 dBm 55.9
L U J L L]
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW (MHz)

BW

1.4MHz

3MHz

5MHz

10MHz

15MHz

Mod. QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

QPSK | 16QAM

Middle CH

1.10

1.09

2.72

2.71

4.52 4.52 9.01

9.01

13.49

13.46

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum b ctrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.28 dBm) ‘ 16.22 dBm)|
L 510 MHZ| 836.54200 MHZ,
20 d8 20 d8
N F OBy 3497 MHZ . 1088111888 MHz,
NN L AE T i AT
10 di 1 104 o =
/
/ I\
0 dBm: i 5 0 dem. .
e N /| N\
A A N
-10 dBm B~ -10 dBm: y *
- . /
20 dBm— i A =\ — 20 dBm — =
-30 dbm it dem ]
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5951 MHz 17.28 dam ML L £36.542 MHZ 16.22 dam
T1 1 83595175 MHz 8.23 dBm Oce Bw 1.096503497 MHz T1 L £35.95734 MHz .61 dBm Oce Bw 1.086111688 MHz
T2 1 837.04825 MHz 9.50 dam T2 1 837.04545 MHZ 9.17 dam

J JL J v
Spectrum - Spectrum =3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 17.71 dBm) ™M1[1] 19.14 dBm)
" a1 B835.57090 MHZ| " Ml 837.10540 MHz
20 20
T X OGeRW AT 2.721276721 MHz ~ oTEBre 2.709290709 MHZ
Jo s e 2 1 B A e
10d ¥ ¥ 104 7 %
o dem : ! 0 dem. ‘ L
/ \ / A
-10 dBm iy -10 dBm: + T
/ N / \
- e bl o [ s
2t i 20 d ]
-30 dbm -30 dém
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.5700 MHz 17.71 dem ML L 37,1054 MHz 19,14 dam
T1 1 §35.13936 MHz 11.62 dBm Oce Bw 2.721278721 MHz T1 L £35.14535 MHz 10.25 dBm Oce Bw 2.709290709 MHz
T2 1 937.86064 MHz 11.72 dom T2 1 837.85465 MHZ 9.91 dam
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ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.46 dBm) ™M1[1] 15.13 dBm)
837.66900 MHz 836.43000 MHZ,
= 4.515484515 MHz @ o o ) 4.515484515 MHZ
e AN A o e I B T o
10 d T 10 di T i
f | \
o d J 0 di J
! \ ] \
104 £ 10 di / A .
/ \ i ',
|~ o / .
20 dany < =1 20 df -
S N A (e A
v A
a0 430
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.589 MHz 16.46 dBm ML 36,43 MHz 15.13 dam
T1 1 934.23227 MHz .47 dBm Oce Bw 4.515484515 MHz T1 L 834.23227 MHz 10.98 dBm Oce Bw 4.5154B4515 MHz
T2 1 838.74775 MHz 10.83 dam T2 1 838.74775 MHz 9.90 dam
L I 4 [S JL 4 -

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.84 dBm) 16.45 dBm)
0 M1 838.0380 MHZ - 39.5570 MHZ,
I,y~ T e P 4,.,,\,«’() BB A 0.010980011 MHz| . PR 0.010969011 MHz
10d v 104 :
/ \ / 4
od T t 0d
| \ / \
-10 df 7 -10 d /"
— . =
204 . s — o
/ A
a0 a0 =
-40 ds -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,038 MHz 17.84 dam ML 30,557 MHz 16.45 dam
T1 1 9319845 MHz 12.42 dBm Oce Bw 9.010985011 MHz T1 L £32.0045 MHz 10.56 dBm Oce Bw 9.010969011 MHz
T2 1 840.9955 MHz 11.94 dam T2 1 8410155 MHz 9.74 dom
L I 4 - [S JL -

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.06 dBm) ™M1[1] 14.90 dBm)
. 9830 MHZ 833.4730 MHz
= OccBw 13.486515487 MHz @ 3 . 13.456543457 MHz
s PN U™ N Ao,
10d i . \ ¢ 104 7 A 'Y ;
od ‘ l, 0 l\
/ | /
10 d — - -10 di L
/ \ / \
2 T Y R (N B 2nd N A %
T Y7 N SO P
30 -0 —= -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 833,983 MHz 16.06 dam ML B32.473 MHZ 14,90 dBm
T1 1 829.7567 MHz 10.76 dBm Oce Bw 13.486513487 MHz T1 L 820.7567 MHz 9.45 dBm Oce Bw 13.456543457 MHz
T2 1 843.2433 MHz 10.52 dam T2 1 843.2133 MHz 10.32 dam
L I 4 [S JL -
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Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

o
Spectrum || Spectrum v
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 rSGL Count 100,/100
@1 AvgPwr (@1 AvgPwr
20 dbpitdhack m 5 | SPURIMAECHBERAES_ VYT
Line _$PURIOUS INE_ABS PABS J‘ \ Line I-'I“RH[ JUS_LINE_ABS, PASES
10 dBm — 10 dBm ’ i
0 dem J L\ 0 dem (
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ Hl H“
-20 dBm Y =20 dBm F
-30 dBm l lu\(l -30 dBm: k
-40 dBm [\% -40 dfm
.50 dam - J"J 0 dBm \H‘ T
7 I e R )
-60 dam -60 dem
-70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,98002 MHz -48.04 dem -35.04 06 847,000 MHz 840000 MHz 100 000 kHz e e 20,05 dBm _gml
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz ~18.60 dBm -5.80 dB 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -21.30 dBm -5.30 dB
824.000 MHz 826,000 MHz 100.000 kHz 82423676 MHz 21.70 dBm -8.30 dB 850.000 MHz B860.000 MHz 100.000 kHz £850,00500 MHz ~48.82 dBm -35.82 dB
—
Il ) b | 1 w
Date: 2.JUL.2024 15:5 33

1

$14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 23.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Spectrum

Ref Level 23,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 dvgPwr
20 dbieitFhack 5 RIRECHBEKABS AP
Line _$PURIOUS INE_ABS PABS Line _$PURIDUS_LINE_ABS, PASS
10 dem £ *'"‘\ 10 dBi™g \‘
\
0 dem / ‘, i dﬂn{ i
\
-10 dBm: \ -10 dbm
| SPURIOUS_LINE_ABS_ lll
-20 dem % 20 §Bm
-30 dem -'; dBm \\k
-40 dBm "['," -40 dBm o
e JL
-50 dam e 50 dem B
A-——ﬂ-—w”-"h"'"/_r B S r—
-60 dém -60 dBm
-70 dBm -70 dBm
Start 15,0 MHz 5003 pts Stop 826.0 MHz | |[ Start 847.0 MHz 3003 pis Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -37.18 dém -24.18 dé §47.000 MHz §49.000 MAz 100.000 kHz 848.09590 MHz 12.75 dBm -17.25 dB
523,000 MHz £24.000 MHz 20.000 kiz 82399550 MHz -23.71 dém -10.71d8 §49.000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -26.94 dBm -13.94 dB
524.000 MHz 526,000 MHz 100,000 kHz 52489211 MHz 13.79 dBm -16.21 dB 850.000 MHz 860,000 MH2 100,000 khz A50.0DE00 MHz 40,59 dBm ~57.60 dB
'
)i i )

1

6:12:15
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LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

15:58:33

ectrum = s um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack m ,; | SPURIMECHBESES_ VT
Line _§PURIOUS_| INE_ABS PASS ’r \ Line ﬁ[ US_LINE_ABS PASS
10 dBm I \ 10dem Lt
0 dem H oo j
-10 dBm -10 dBm
| SPURIOUS_LINE ABS_ kﬂ j
-20 dem k 20 dBm ‘
-30 dem . L
-40 dem
50 dem Al \"\ »
e
- B I ey g W e U -
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,35604 MHz ~48.50 dBm ~35.60 0B 000 MiE | B45 o0 Wiz 100,000 Kiz TR EET 2001 cBm _gml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -21.13 dém -8.13d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -20.64 dBm -7.64 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.24276 MHz 20.76 dBm -g.24 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -49.04 dBm -36.04 dB
—
Y
I - i [ o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 svgPwr
20 deiitdhack A | SPURIGHECHEEKABS T
Line _3PURIOUS_} INE_ABS PAES Line _$PURIDUS_LINE_ABS PAES
10 dBm prowimnd, 10 cBrdh \
0 dBm f \ ode '
10 dam I -10 gpm ‘
| SPURIOUS_LINE_ABS_ ‘H
-20 dom 20 gem
-30 dam ﬂ_, -afdem L
-40 dem P ‘U_,. -40 dBm "“\\J\
50 dem el 50 dBm B
— T T——— B
-60 dBm -60 dem
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious E'“i;Siml'; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -39.07 dBm -26.07 d& 847008 Mrz | 843,600 Mz 100.000 kHz 547 93600 W 11.66 dBm -18W|
822.000 Mz | 824.000 Mz 20.000 ki 82399550 Mz ~24.70 dom -1L70d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -27.07 dém -14.07 d@
524.000 MHz 826,000 MHz 100,000 kHz 825,14585 MHz 13.16 dBm -16.84 dB BE0.000 Mz 560,000 M 150.000 ke 55000500 Mie 65 dBm oo 6s dn
Y
) i )
16:01:34

16:11:15
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LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack m | SPURIGHECHYGKARS_ oAk
Line _§PURIOUS_| INE_ABS PASS f\ Line 1DUS_LINE_ABS, PASS
10 dBm /f ! 10 dBm { ,“
0 dBm ‘H 0 dém }
-10 dBm -10 dBm
| SPURIOUS_LINE ABS_ H. #
-20 dem l‘ 20 dBm f
-30 dem ﬂ -30 dBm
-40 dem f ‘M -40 d?DUN{ k\
50 dam 4 ol *
) _._..uﬁ——""[’_,f‘” " L«-\,JL-\_\
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Low Range Up REW Freguency Pawer Abs ALimit Rangelow |  Rangeu, | RBW | Frequenc | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -49.87 dém -36.97 d& 547.000 MHz ﬁsﬁ%mz 100.000 kHz a‘t_?ﬁ MAz 18.61 dBm -uwl
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -22.10 dém -9.10 dB 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -22.39 dBm -9.30 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,24076 MHz 19.94 dBm -10.06 dB B50.000 MHz 560000 Mz 100000 kHz 55002498 Mis T 741 B
S
Y
I - i [ o
Dater 12.JUL.202 15:55:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 23.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 23,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvogPwr (@1 cvgPwr
20 dbiPighRack m | SPURIRHBCHBEKARS_ RARS
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Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 813.69993 MHz -54.53 dBm -41.53 d8
860,000 MHz 1.000 GHz 100.000 kHz 861 56281 MHz -54.13 dem -41.13 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.63684 GHz -43.34 dbm -30.34 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.94976 GHz -38.87 dBm -25.87 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00575 GHz -39.27 dBm -26.27 d&
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LTE Band 26 / 3MHz

Spectrum u? Spectrum I:Iv?
Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.09240 MHz -54.15 dBm -41.15 dB 30.000 MHz 815.000 MHz 100.000 kHz 803.25027 MHz -54.42 dBm -41.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 944.74175 MHz -54,08 dBm -41,08 dB 860,000 MHz 1,000 GHz 100.000 kHz 968.11396 MHz -53.94 dBm -40,94 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63284 GHz -43.23 dBm -30.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50937 GHz -43.34 dBm -30.34 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89826 GHz -38.96 dBm -25.96 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -38.91 dBm -25.91 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00075 GHz -39.02 dBm -26.02 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02974 GHz -30,30 dBm -26.30 dB&
—_— —
] (] ) A

Highest Channel / QPSK

Spec 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
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Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 210.21671 MHz -54.40 dBm -41.40 dB
860,000 MHz 1.000 GHz 100.000 kHz 914,32522 MHz -53.83 dem -40.83 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.93827 GHz -43.22 dim -30.22 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -38.85 dBém -25.85 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00175 GHz -39.05 dBém -26.05 d&
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LTE Band

26 / 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum
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Ref Level 0.00 dBm
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Offset 14.00 dB

Mode Auto Sweep

Spectrum
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 810.31482 MHz -54,37 dBm -41.37 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.23958 MHz -54.43 dBm -41.43 dB
860,000 MHz 1.000 GHz 100.000 kHz 969.60680 MHz -54,11 dBm -41,11 dB 860,000 MHz 1,000 GHz 100.000 kHz 947 35422 MHz -54,10 dBm -41,10 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62584 GHz -43.38 dBm -30.38 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.61185 GHz -43.31 dBm -30.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92426 GHz -38.79 dBm -25.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92126 GHz -38.76 dBm -25.76 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.01425 GHz -39.16 dBm -26.16 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.00175 GHz -30.01 dBm -26.01 dB&
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Spec 1 n‘?
Ref Level 0.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 35005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 207.02784 MHz -54.25 dBm -41.25 dB
860,000 MHz 1.000 GHz 100.000 kHz 949 59347 MHz -53.75 dem -40.75 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.48138 GHz -43.34 dbm -30.34 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.92976 GHz -38.73 deém -25.73 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.00375 GHz -39.15 dBém -26.15 d&
¥
I J -

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : WYPS13030

Page Number

1 A61 of A160





